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parts list number 1

KEY PART PART NAME DESCRIPTION
NO. NO.
1 .ccouee 1788 .eeoeeeneeee. Fromt Cutting Unit Sway Control Mounting
Bracket — Plain Machi
2 o Motor Chain Guard Bracket — 70" Reverse Only
1633-1 ........... Moter Chain Guard Bracket — For All Other Mowers
3uveosns 19N oo Front Cutting Unit Sway Control Hinge Pin
- e 1787 .....ceeer.... Front Cutting Unit Sway Control Link to Frame
Includes 2 — #1790 Brenze Bushings
F et 1796 wvnsnsnns Front Cutting Unit Sway Control Friction Washer, ... 7/16 x 1 x 1/16
B

rass

6 oceree 1797 ............... Front Cutting Unit Sway Control Rubber Washer
y JERRNE, ERUORSmE O 3/8-24
7A oo 1792-1 .o....... Bronze Bushing
8. 905 ..cooooenccoceco.. Cutter Camrying Link RH.  Includes 2 — #2116 Steel Bushings
9o 867 uuec...... 25" Cutter Reel and Shaft Assembly — 5 Blade; 2113 — 6 Blade; 1486 - 3 Blode
1135 ............... 30" Cutter Reel and Shaft Assembly — 5 Blade; 2114 — 6 Blade; 1487 — 3 Blade
Wi TR oo 30" Blode Back
1221 ....ccc.. 25 * Blade Back 5
B B s Cap Screw 5/16 - 24 x 1 1/2 Hex. Head
B P i Hex. Nut 5/16 -24
B.... 1056 Bolt 1/2-20x11/4
i T el Cotter Pin 3/32x 12
5. 729 Spring 9/16 x3/8
16....... 729 Spring 9/16 x 3/8
- e SEBE Cap Screw 5/16 - 24 x 3/4 Hex. Head Drilled
and Slofted
Wi B . Cap Screw 3/8 -24 x 1 1/2 Hex. Head
Wi N i - Cutter Reel Bearing Biacket R.H. — Malieable lron includes 1~ #1340N Nylon Bushing
20 e 903 weccevesssinn. Cuttter Unit Distance Link Strap
21 ....... 1340N ............. Bushing - Nylon '
weree Cutter Unit Ditfmoio Link RiH. .
Includes 2 — #1340N Nylon Bushi
. . B ... Bushing - Nylon . PRy
Wi - Hydroulic Fitting Alemite #A-1641 or Lincoln #5010
R _ DOwsEae Cutter Reel Bearing Bracket Strap
;. covssrseonsnnncre COP Scrow 3/8-24 x 1 1/4 Hex. Head
27 cuvve 88742 wricreeer Cutter Side Plate R.H.
Includes 1 - #817-2
28 ....... 1841 ... Gauge Shoe Shim 1/2 * RH.
1842 ............... Gauge Shoe Shim 1/2 ™ L.H.
W B fron Gauge Shoe — RH. 1/2" Cut
1315.1 ... lron Gauge Shoe — R.H. 3/4" Cut
1318-1 ............ Iron Gauge Shoe —R.H. 1® Cut
13211 ............. Iron Gauge Shoe — R.H. 1 1/4® Cut
1390-1 ........... lron Gauge Shoe - R.H. 11/2" Cut
1392-1 ........... lron Gauge Shoe — R.H. 27 Cut
13131 ...cccoeee. Iron Gauge Shoe — L.H. 1/2® Cut
1316-1 ........... Iron Gauge Shoe ~ L.H. 3/4°® Cut
1319-1 ............ iron Gauge Shoe — L.H. 1* Cut
-1322.1 ............. lron Gauge Shoe — L.H. 11/4" Cut
13911 ............. Iron Gauge Shoe — LH. 1 1/2* Cut
1393-1 .....c.ceo... Iron Gauge Shoe ~ LH. 2 Cut
30....... 884.7/8 ........ Gavge Shoe Screw ........ 5/16 - 18 x 7/8 Flat Head Zinc Plated

*Bronze Shoes are available at exira cost WHJ?MO‘M“”/"‘“; 1- la:l‘duﬂlw-lﬂ'
Other he of

im and 1 ~#1315 and 1316 -3/4* Gauge Shoe.

cut are special.




parts fist number 1

KEY PART PART NAME DESCRIPTION
NO. NO.
b1 R, 885 ...ceo e (3auge Shoe Screw 5/16 - 18 x 1 1/8 Flot Heos
Zinc Plated
31A........ 884-3/4............ Gauge Shoe Screw 5/16-18 x3/4
9. 10 Tractor Cross Frame — Front 75" or 30" ~ Plain Machine

799X ...cccner... Tractor Cross Frame — Front 70° or 25° — Plain Machine

... Tractor Cross Frame — Front 75" — Reverse Machine

... Tractor Cross Frame — Front 70° — Reverse Machine

......CapScrcw 3/8-24x¥H-x.Hcad
. Front Cutter Unit Sway Control Mounting Bolts ... . 3/8-24 x1 174 Hex Cap
Front Cutter Unit Sway Control Mounting

Bracket — Reverse

.. Front Cutter Unit Sway Control Link Bushing

. Front Cutter Unit Sway Control Pivot Stud

.. Front Cutter Unit Swoy Control Rubber Washer

39 .. 1796 .............. Front Cutter Unit Sway Control Friction Wasker — Brass

40........ 8882 ........... ... Cutter Side Plate L.H.
Includes 1 - =817-2
4 oo 7240 e HO NY e e e e 3I5-328 jorm

42 ... 1786-1.......... Front Cutter Unit Swoy Controf Link = Urst
Includes 2 — £1792-1 Bronze Busmng

7 - JE— 1798 ......ooooro... Front Cutter Unit Swoy Contrel Stos Coliar oo Se- Soew
T 1793-1........... Front Cutter Unit Sway Comtrol Rear Soocer Ber 35 use with 17921 Bushing
1794-1 .ooconnee Front Cutter Unit Sway Control Recr Soecer Bax ¢ ss= with 1752-1 Bushing

45....... 900X ....ccoeooe.. 25" Custter Unit Spocer Bar
113X .one 30° Cutter Unit Spacer Bor

V- Spring i 3Bx7 Bi80%)
47 ....... 877 Stati y Blade s & e .- TB2114x255/8
1137 Stationary Blode J TBx114x305/8
48....... 895.1 ............ Cutter Reel Pressure Spring Pin
Bolt R 3 12-29x114
Cutter Reel Pressure Spring
... Cofter Pin s o S BRR A
. 25 % Cutter Reel and Shaft Assembly 5 Biade
... 30" Cutter Reel and Shaft Assembiy 5 Siode
we Sot Screw — Cup Polnt e eeee - o - - 315.24x7716
... Set Screw Slug — Brass
.. Ball Bearing — Single Felt Secl
Cutter Reel Ball Bearing Shim -..... — ... .- - .130" Thick
.. Cutter Reel Ba!l Bearing Shim ..o o . ... ¥ 167 Thick
. Cutter Reel Ball Bearing Shim - ... .. . . 122" Thick
Cutter Reel Ball BeuringShim s i 2 A TR
873 ......cc.eoo.r.. Cutter Rael Boll Beoring Shira .. D & 005 * Thick
57 ........ 848 Felt - $75x112x3/16
. 875 ...co.cccoues... Cuttter Reel Ball Bearing Lod: Nm R.H.
*59.. ..... 13111 ... Iron Gauge Shoe — Center 1.2° Ct

1314} ........... lron Gouge Shoe — Cenfer 3'4™ Cut
- 1317-1. ... Iron Gauge Shoe — Center 1™ Cur
1320-1 .. lron Gauge Shoe — Ceater 1 174" Tut

121.. o 25" Blade Back

*Bronze Shoes are available at exira cost ~Standard heighs ofcutis 3 | 4%, using 1 — #1841 and 1842 - 12"
Gouge Shoe Sm ond 1 - #1315 ond 1316 374" end Gauge Shoe.
Other heights of cut are sdecial.

|
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parts list number 2

KEY PART PART NAME DESCRIPTION
1 verwe 1052 cieceieeen. Grass Box Lifting Lever
I 1051 . Cutter and Grass Box Lifting Lever
3 e 1058 .....ooceoone. Groov Pin-Drilled 3/8x11/4
| SIS e Crass Box Lifting Lever Roll
I 2142 ............... Parking Brake Spring — Reverse Machine
6 veveceee 913 coveecsrsseene Front Cutting Unit Lifting Shaft 25 and 70* Plain Machine
10 i Front Cutting Unit Lifting Shaft 30" and 75" Plain Machine
W i Front Cutting Unit Lifting Shaft 70* Reverse Machine
T cisns Front Cutting Unit Lifting Shaft 75" Reverse Machine
) SO 1893 .. e Cotrer Pin 3/32 x 172
. 2142 ... Parking Brake Spring -- Reverse Machine
TRy - - Tractor Cross Frame — 70" Rear Reverse Machine

- Tracter Cross Frame - 75 Rear Reverse Machine
10....... 1680-A ........... Broke Shoe Assembly — Reverse Machine

MN...... 1609 ............... Brake Clevis Pin
Wi 1677 .evcomeveeeee. Broke Link
13...... 1674 ............. Broke Link Lever
... 1609 ............. Broke Clevis Pin
B M. iy Pl 3/32 x1/2
s P Cotter Pin 3/32 x1/2
& RO 867 ... ... 25" Cutter Res! and Shoft Assembly — 5 Blade
1135 ........... 30" Cutter Reel and Shaft Assembly — 5 Blade
18........ 20862 .. Cutter Ree} Bearing Bracket — L.H. Malleable Iron — Includes 1 — #1340N Bushing
19..... 900-X 25" Cutter Unit Spacer Bar

1143-X ..o 30" Cutter Unit Spacer Bar
20 ........ 876 oooeecconeoe... Cutter Ree! Bearing Guard Cup

B DN s Hex. Nut 3/8 -24 Jam

2. 729 Spring 9/16 x3/8

23 ... 1086 Bolt 1/2-20x11/4

24 ......8% ................ Cutter Reel Pressure Spring

i 1310. ... Cutter Reel Ball Bearing Shim ..cooereecrevcaseccssercancre 100 Thick
870 ... . Cutter Reel Ball Bearing Shim ... e 1/16" Thick
T, DO Cutter Reel Ball Bearing Shim ...... et R THAR
|- R Cutter Reel Ball Bearing Shim woe.coeemsereeesenneaeee 010" Thick

873 .....cc..e.. Cutter Reel Ball Bearing Shim oo 005" Thick
26 ........ 888.2 ............. Cutter Side Plate L.H. — Includes 1 ~ 5817-2 Stud

27 i B i Ball Bearing — Single Felt Seal

R, 1893 ... ... Cotter Pin 3/32 x1/2

29 ........ 895.1 ............... Cutter R2el Pressure Spring Pin

0. 848 Felt 17/8x11/2x3/16
. S - R Reel Sprocket 17T. Heavy Duty Used With No. 514 Chain

.. Front Cutting Unit Elevating Rod — For 25 and 70" Plain
.. Frent Cutting Unit Elevating Rod — For 30" with 14Ré Motor




parts list number 2

KEY -PART PART NAME DESCRIPTION
NO. NO-
33 seress 1762 oesrsmeoc. Tractor Brake Rod ~ Reverse Machine
34....... 1678 ........... Broke Shoft — Reverse Machine
s B W e[S S 5/16 - 24 x 7716 Cup Point
36........ 1051 ... Cutter and Grass Box Lifting Lever
¥ e T3 e | G0y P o 36x11/4
38 ...... 1754 ............... Brake Lever — Reverse Machine
39 e 76V e | St ScTOW 5/16 -24 x 7/16 Cup Point,
40....... 758-X .ececooeoeoe. Clutch Shaft Bracket L.H. — Plain Mochine
757X -.cccovoer. Clutch Shaft Bracket R.H. — Plain Machine
i CMdleoﬁBrdﬂL.H.—Rmuﬂnd\m
1571 ... Front Cutter Lifting Lever Brack Machi
43 s PR i Cutter Lifting Spring Tension Ce“or Key
1893 .................Cotter Pin 3/32 x 172
42..... 911 .....ccco.... Cutter Lifting Spring Tension Collar
4390 ...... Cuiter Lifting Spring L.H.
909 ................ Cutter Lifting Spring R.H.
44 ... 908-AR ............ Spring Tension Cutter Lifting Lever R.H.
908-AL ........... Spring Tension Cutter Lifting Lever L. H.
45 ... 1879 ........... Hydraulic Fitting Alemite §A-1641 or Lincoln #5010
48.... 708 ..o Groov Pin : 316x11/4
Lo TR Nut 378 - 24 Hex
48... 915 .. Cutter Lifting Dog
9H ... 79 Spring 9/16 x 3/8
50..... 1893 ............ Cotter Pin
SV e BB oo ... Cap Serew 3/8 - 24 x 1 1/2 Hex. Hoad
52...ce 904 ccneoeenoeren. Screw — Drilled and Slotted 5/16 - 24 x 7/8 Hex. Head
0. Spring 9/16 x3/8
5 ... T8........| CapScrew 3/8 - 24 x 1 Hex. Head
55...... 907 ..c.cceeomoe... Front Cutter Adjusting Segment

Includes 1 — #2116 Steel Bushing
56 .evree 908 eevercenneo. Front Cutter Carrying Link L.H.
Includes 2 — #2116 Steel Bushings

57 convees T67 cosemmrneers € Screw 5/16 - 24 x 1 172 Hex. Head
58....... 1086 Bok 1/2-20x11/4

59 TS o, Hox. Nut 3/8 -24 Jam

60........892 ................ Cop Screw 3/8 -24 x 1 1/2 Hex. Head
61 ... T4 Nut 5/16 - 24 Hex.

62 ....... 1409 ............... Round Head Screw 1/4 -28 x5/8

&3 ........ 817-2 Stud, Sp | Socket Head 3/8-24 x 1/2

4. 820 ..eccconeee. Cop Screw 3/8-24 x 1 1/4 Hex. Head

65 ........ 2059-1 .............. Cutter Reel Bearing Bracket Chain Guard  Used with 2056-2

2059 ... Cutter Reel Bearing Bracket Chain Guard — Used with 2056-D and Old Style 2056-1
il e Cutter Reel Bearing Bracket Strap
67 covreve 1744 we.n.e.e... Cutter Chain — Reverse Mowers except 10X.......... 1/2x 1/4x 335-63 1/2* Long #514
RN .. Cutter Choin 25° Heavy Duty and 30® Mowers .......... 1/2 x 1/4 x 335 - 60 1/2" Long #514
1263 .......... Cutter Chain Plain Triplex Mowers & Item 10X...... 1/2 x 1/4 x 335 - 64" Long # 514
68 ... 1861 oo Lock Nut 5/16 - 24
69 wcece 916 coneav.conn..o.. Grass Guard Assembly 25* and 70"
ng ... Grass Guard Assembly 30 and 75"
e 70...... 746 Screw 5/16 <24 x 1. Hex. Head
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parts list number 3

KEY PART PART NAME DESCRIPTION
NO. NO.
1. 876 oorvecvvses. Cutter Reel Bearing Guard Cup
2 e 1488 oo Steel Washer 1x15/8x3/32
1488-1 ............ Steel Washer 1x15/8x1/16

3 867 oo 25" Custter Reel and Shaft Assembly — 5 Blade

4o 869 s Cutter Reel Ball Bearing — Single Felt Seal
B e TR i .. Socket Head Set Screw. 5/16 - 24 x 7/16 Cup Point
| — 762 ..oorenesreee S Screw Slug — Brass
T i B e .. Felt Washer 17/8x11/2x3/16
8. 875 ... Lock Nut R.H. Thread for R.H. Unit
990 oo Lock Nut L.H. Thread for L.H. Unit
S 7 pe— L 17/8x11/2x3/16
10... 1310 ........ Cutter Reel Ball Bearing Shim wcvveecsecssscssiansnssnns 100 Thick
&0 . Custtr Roel Boll Bearing Shi .....romwmmmee 1/16% Thick
&1 .. Cutter Ree! Ball Bearing Shith — oo cormmmmners 1/32* Thick
872 .oo.......... Cutter Reel Ball Bearing Shim .... iessare RO Thiick
873 oo Cutter Ree! Ball Bearing Shim ceeeeeneciecenescnens reerneeeses <005 Thick

11....8882 ... CutterSide Plate L.H.
Includes 1 — #817-2 Stud
12 858 oo Caap Screw 3/8 - 24 x 1 3/4 Hex. Head
13 .. 900-X1 oo Sid® Unit Spacer Bar ~ Drilled with 1 Spot
... Y010-A ..c.... Culter Elevating Hook Assembly
Includes 1 — #1010

1 - #1408
1 - #1404
15 wevese TV eeeeomscensnnene Socket Head Set Screw 5/16 - 24 x 7/16 Cup Point
; 1008 ........... <. Side Unit Locating Collar
7. T8 Spring 5/8x7/8
18 ...... 89541 .....ooo.n... Cutter Reel Pressure Spring Pin i
| JURESG | SS—— Cutter Reel Bearing Bracket Strap
- T 1340N .............. Bushing-Nylon
21 er. 8891 .ooeeevesen. Cutter Reel Bearing Bracket Malleable Iron
Includes 1 —#1340N Bushing-Nylon
Wi 1879.....ccermm. Hydraulic Fitting Alemite #A-1641 or Lincoln #5010
< JOOE 7 S Cap Screw ..... 3/8 -24 x 1 1/2 Hex. Head
T A Cap Screw - 3/8.-24 x 1 1/4 Hex. Head
25 ... 894 ccccocrseernnnn. Cutter Reel Pressure Spring
Ly | — e Cotter Pin 1/16 x3/8
27 ........ 1058 Boh 1/2 -20 x 1 1/4 Hex. Head
P .. Cutter Reel Side Plate R.H.
Includes 1 — #817-2 Stud

29....... 1841 .......o.......Gauge Shoe Shim 1/2 * R.H.

1842 ..................Gauge Shoe Shim 1/2® L.H.
. v .. 13144 .......... lron Gauge Shoe — Center Section 3/4 " Cut
. - SR 1315-1 .oocoo.. lron Gauge Shoe.-R.H. 3/4" Cut

13161 ... Iron Gauge Shoe - L.H.3/4 " Cut
*For other height of cut see Plate 1. *Standard height of cut is 11/4", using 1 ~ #1841 and 1842 - 1/2+

Shoe Shim and 1 - #1315 ond 1316 - 3/4" 2nd Gauge Shoe.
Other heights of cut are special.




parts list number 3

KEY PART PART NAME DESCRIPTION

NO. NO.

- — BB <csicacrsoineosie Flat Head Screw 5/16 - 18 x 1 Zinc Plated
8. 884.3/4 .. Flot Head Screw 5/16 - 18 x 3/4 Zinc Plated
34 ...... 1081 Side Unit Corrying Hook ~ Plain Machine

% 2036 ............... Universal Drive Shaft ~ 9 1/4 * Long

SR S ... Universal Drive Socket and Sprocket Shaft R.H. Assembly

37 ... W15 .............. Universal Connecting Shaft — 6 7/8 * Long

38...... 767 cccouseeuneo. Cap Screw 5/16 - 24 x 1 1/2 Hex. Head

vee Hex. Nut 5/16-24
40........ 2056-2 Cutter Reel Bearing Bracket L.H. Malleable Iron
Includes 1 — #1340N Bushing Nylon
B aais e Reel Drive Socket Assembly L.H. Thread (For R.H. Unit}
Includes 3 — #991 1/2 ® Steel Ball

1 - #992-1 Ball Retainer Cup 1 15/16" 1.D.
i Reel Drive Socket Assembly R.H. Thread (For L.H. Unit)

Includes 3 — #991 1/2” Steel Ball
1 - #992-1 Ball Retainer Cup 1 15/16* 1.D.

- T b Hex. Nut 3/8 -24 Jam

[ UG | —— Hex. Nut 3/8-24

44 ...... 1062 ..cccreeurne.  Side Unit Carrying Hook Pivot Clamp

45 ..coer. 1009 .coroeeero. Thumb Screw 5/16 -24 x5/8

46 ........ 1008 .. .. Side Unit Locating Collar

[« SRS PE—— Side Unit Pivot Bracket Pivot Pin cceeeccecrccreecee. 8 5716 * Long
Includes T = #703 Groov-Pin w..cocceecsermrsccnsnes 3/16x11/4

48 ....... 1860 Hordened Washer 7/8 x 35/64 x 1/8

B9 i D i Side Unit Angle Bracket Sp 1.635"Leng

L RENE A ... Cotter Pin : /16 x 172

51 1004 oo Side Unit Baloncing Spring Pin Bearing

52....... 10023 ............ Side Unit Balancing Spring Pin and Head Assembly

53 ........ 1001 .....cconecon... Side Unit Balancing Spring

- . 7243 «..cccoeneee. Hax, Nut 3/8 -24 Jam

55....... 1007 Screw 2 3/8-24x51/8

86 i T i Side Unit Cuiter Adjusting Bracket

57 cenes 1879 coriemunsenne Hydraulic Fitting Alemite #A-1641 or Lincoln #5010

58........ 1000 ................ Side Unit Cutter Bracket Pivot Pin .....c.ccoeceecccvveenne. 77 Long

el SRR Side Unit Balancing Spring Plug

60 ........ 867 cceceeeeeenenn. 25" Cutter Reel and Shaft Assembly - 5 Blade

61 ........ 900-X6 ......... ... Side Unit Spacer Bar — Drilled with 6 Spot

7 877 .....ccecoo. Stationary Blade — 25"

6. 21 e 25° Blade Back

64 ........ 884-7/8 .......... Flat Head Screw 5/16 - 18 x 7/8 Zinc Plated

85 e T oo eeseovine

... Side Unit Balancing Spring Plug
o Side Unit Balancing Spring
& 997-1 ...oeoeo.. Side Unit Angle Bracket R.H. Assembly
Includes 1 — #1448 Stop Bar
1 — #1449 Steel Spacer
998.1 ............. Side Unit Angle Bracket L.H. Assembly
Includes 1 — #1448 Stop Bar

1 — 51449 Steel Spacer
68 ... 999 .............. Side Unis Cutter Bracket
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parts list number 4

KEY
NO.

PART
NO.

T semasne 767 weecviamrmninnee

3 eeeee 2239 ceceeremarorene
& s TIIOR i
TR e

) e
T S

B i TR i
(B 1523 e
6 servsare 796 cooenecnenn g
FORE N,
5o B9

T vseeses 1OPT sormsnmmorenens

10 e 1397 e
T e 785 coreneeceeceeene
L P 7 | | [pS—— -

1401-X

FE YY1 7 2 -
14 e 959 e
LS ; [ RS
Ly |
L &

R [ R . R

19 weenee 1217 cecrsscnemee
20 oo TTT e
21 e 2087 e

@-_,_ SR
SRR
(7T NI [ GE——
23 civeee 2232 cemeneveenens
24 cee 2148 v
6D 1503 e
36 B s
P 7 1) —

voie T e

T &
29 cevreeen b3 1 5 U
30 oo 1879 ccrceserine

f 3 I § [ e
33 eerrer T84 cisssnssinmanse
[V SUUUE > JPRSR
35 e 1164 e
36 . 785 e

PART NAME DESCRIPTION

Cap Screw
Snap Ring

Cluteh Shaft 257 and 70" Plain Machine - {Splined)
Clutch Shaft 30% and 75" Plain Machine - {Splined)

Clutch Shaft 70" —. Reverse Machine ~ Includes | I
Clutch Shaft 75" - Reverse Machine = Includes 1=
Clutch Shaft Bracket - Plein Machine

Clutch Shaft Bracket L.H. — Reverse Machine.
Fillister Head Screw
Bronze Clutch Cone
Clutch Dog Pin

Correr Fin

Clutch Cone

5/16 - 24 x 1 1/2 Hex. Head

#1750 (Splined)

#1750 (Splined)

10-32x1
Thrust Collar — Collar — Includes 2 — #796

1716 = 3/8

Clutch Friction Disc — Moulded Fiber 3/32" Thick
Clutch Pressure Plate Assembly 60 #
Clutch Pr Plote A bly 70 #

Note: Used with 19DR6 & 23AR6 Motors ’

fron Cluteh Driving Plate with Driving Studs — (Splined)

Clutch Friction Disc #2 1/8 * Thick
Woodruff Key No. 606 (9) Heat Treated

Clutch Sprocket Stud

Flat Head Screw 10-32x5/8
Clutch Cover

Tractor Clutch Sprocket 10T, 14R6 and 8R6 Motor... 1/2 x 1/4 x 335
Hex. Nut 1/2 x 20

Clutch Sheft Ball Bearing Felt Retainer Cap ~ Plain Machine

Clutch Shaft Ball Beoring Felt Retainsr Cap — Reverse Machine

Clutch Shaft Boll Beoring Eelt = Plain Machine  cee 2 13/16 x 1/4
Clutch Shoft Felt Washer — Reverse Maching ccww.. 13716 x 115/16 x 1/4
Clutch Shoft Ball Bearing Rubber Seal

Bell Beering — Plain Machine (Sealed) Replaces 1109-0

Ball Bearing Sealed — Reverse Machine

Clutch Shoft Ball Bearing Felt (Clutch Side) ..
Clutch Shaft Ball Bearing Felt Retainer Cap -
Clutch Shaft Ball Bearing Felt Retainer Cap —~
Clutch Deg

Clutch Housing Bushing — Bronze — Replaces 770 & 771
Hydraulic Fitting Alemite #A-1641 or Lincoln #5010
sey* Brake Clutch Housing =
Clutch Driving Plote Hordened Thrust Washer

Clutch Driving Plate #2

Clutch Cover Ball Beoring

Clutch Friction Disc = Moulded Fiber wummmmmmmis

115716 x 1 1/4 x 1/4
Plain Machine
Reverse Machine

3/32° Thick

is the same

NOTE: On Reverse Mcchin.", Cmé Clutch Assembly
and

as above except parts numbered
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parts list number 5
|§IFDY %T PART NAME DESCRIPTION

, SOORER SR Tractor Clurch Red — Reverse Machine

2 e 2188....covveee. Handle Bar Assembly (With 1705 and 1-1569 Brazed 1 — #733) 25" and 70" Reverse
2189......c.con. Handle Bar Assembly (With 1-705 and 1-1569 Brazed 1 — #733) 30" and 75" Rmso

3 wee 1570 occonsceuecee. Reverse Tractor Clutch Linkage Lever

Includes 1 - #1570
1 — #1724-1 Groov Pin
S AR Cotter Pin 3/32x1/2
| S 1528-1 Re Gear Housing Cover Plate
6. 1739 ccooeeenee.. Reverse Gear Housing Cover Gasket
7 oo 17241 .......... Groov Pin Bronze — Drilled 3/8x2 12
8B Coploaw 3/8 - 24 x 1 Hex. Head
W35 emeereceee LOCK Nut 3/8 - 24 Flex Loc
9 vevees 1521 ...ococeeee.. Reverse Gear Transmission Assembly Complete ’
0 TGN ... Tt Chaln 3T U™ Long oo 1/2 x 5/16 x 335 4515
) | B e Lock Nut 5/8 - 18 R.H. Hex.
- S 15621 ............. Reverse Gear Troctor Sprocket Stud
B ... Reverse Gear Tractor Sprocket 10T. 1/2 P. - 335 Roell
| R e ... Reverse Gear Transmissien Mounting Stud ............... 3/8-24 x4 1/16
1769 ......coosno.. Tractor Chain Guard and Taoke-up Bracket Spacer — Reverse Machine
15 ....... 1878 ............ Hydraulic Fitting Alemite #A-1612 or Lincoln #5300
Biia B - ... R.H. Tractor Side Plate Grease Fitting Hex. Extension — Reverse Machine -
o SOSRE. T -.. Tractor Side Plate R.H. — Reverse Machine

Includes 1'— #1385, 1 — #1781, 1 — #1782, 1 — #1827
18....... 1656-1............. Tractor Roll Shaft Sprocket 32T. — Reverse Machine 1/2 x 1/4 & .335
e - RS Lock Nut 7/8 - 14 L.H. Thread
20....... 1643 ............ 70" Triplex Tractor Shaft — Reverse Machine
1655 .......coooeee.. 75" Triplex Tractor Shaft — Reverse Machine

Nl . Distance Link Hardened Plug — Reverse Machine

- S, 1584 .............. Side Unit Pivot Bracket — R.H. A bly ~ Reverse Machine Includes | — #1447
. S 1689 Dist Link Bushing Bronze ~ Reverse Machine

.88 Bolt 3/8-24 x 1 3/4 Hox. Head
y | 1586 ................ Cutter Unit Distance Link R.H. - Reverse Machine

Includes 1 — #1340 Bushing
1 — #1689 Bronze Bushing

20 1746-W ............ Tractor Chain — Reverse Machine 32 1/2" Long ... 1/2 x5/16 x .335 #515
27 ....... 1563 ................ Reverse Gear Tractor Sprocket 10T. —...ccomneeeecne. 172 P. - 335 Roll
M e Lock Nut 5/8 - 18 R.H. Hex.
. O 1600-A ........... Tractor Chain Idier Roll Assembly — Reverse Machine

30....... 2127 ...cero... Toke-up Rod — Reverse Maching ... .oceeerceeereccecanne. 7ﬂ6 20

. RIS 15881 ... Chain Take-up Canjer ~ Reverse Machine

R i W i LR 3/8 - 24 Flex Loc
33....... 1184 ................ Swinging Idler Hanger Stud Thin NUt wveeeesecnicsrenees 7716 = 20

4. 16081 ............ Tractor Chain Idler Roll Stud — Reverse Machine

B i oinnn Chain Take-up Spring — Reverse Machine

36 ....... 1184 ............... Swinging Idler Hanger Stud Thin NUt ceeesecovecmee. 7/16 20

Y B Cotter Pin 1/8x3/4

38....... 1608 ............... Tractor Chain Tightener Guide Rod — Reverse Machine

39........ 1579.1.......... Tractor Chain Guard and Take-up Bracket

40....... 1742 ............... Troctor Clutch Linkage Rod — R Machi

R T Round Head Screw /4 -20x 112




parts list number §

P“AgT PART NAME EERTT

42 rveree VI2Y cosnseren. 3/4" Pipe Plug Drilled

S W e Cap Serew S -~ 375-3823 7 7 Hex. Head
. SRS T SR B e R i S SN -k

i W Gl & ——— e S I8_.283231 2 Hex. Heod

W I CunuChcinGuadScm«-M et e €T3 g 1 F g Hegd
- Hex. Nut & PRI IS Te-28

45A ... T24) ... Hex Nut SRR, - T T

46....... 707 ................ Cap Screw cee eee e E3E2e 33 £ ¥Hex Head

i 1530 ............... Reverse Gear Clutch Shifting Lever

48 cee. WS ... wwe 7/16" Steel Ball

49 e VB o ... Reverse Gear Clutch Lever Ball Check Sorns

50........ 1524-A ... Clutch Shaft Bracket Ascembly — Center — Revorme Mocrrme

Includes 2 — #767 CapScrew .. ... _ S T&£.7¢+7 7 2 ax. Head
2-F07CopScrew .. ... .. ZE.TLxT & ex Head
2-#243Hex. Nt . = TE.22 o=
2-HA30Hex. Nt —... ____ . Ig.2¢%
1-B064CapScrow ... ... T8-3B.7 % <eod

1 - #1778 CapSerew oo . _
51..... 1572 ............. Troctor Cross Frame — 75° Froat — Revesrse Sothze
1636 .......o...... Tractor Cross Frame — 70" Front — Reverse Masvoe

P 707 ceessrvcreen... Cap Screw i o. 222223 2 -ex. dead
53 .. T7A.................. Reverse Gear Housing Drain Plug ... .._____ 1%+ =
5. 1558 ............ Reverse Gear lnputSluﬁDr‘:vingDog'ee&-équ
and Clutch Shoft Driver Woodruff Key
B e W o ClMMBﬂ“B&amDMkSeol—Rmm
56 ...... ... ... Clutch Shaft Felt Washer — Reverse Mochine wnn.. T2 357 "5 737 2
57 eceie 1500 ................ Cluteh Shaft Ball Bearing Felt Retui Cep — = o e
- BN 1750 .......... < Clutch Shoft Bushing — Reverse Machine
b RO | C SR 70" Triplex Clutch Shoft — Reverse Machine lactues T — 2752

1641-1 ............ 757 Triplex Clutch Shaft — Reve-se Mochine incliudes T — 75"
60........ 16421 .......... Clutch Shaft Driver — Reverse Machine Inciutes T — #7732
1758 .. s lnputDriviI::’DogStd—Qevaru“od!h

60A...... 1779 ... Thrust Was e T W25 AR IS
61 .. 1708 - Reverse Gear Input Shoft Driver
8 i B SE B . 334-28 57 12 Cop Paint
8 1838 ................ 70" Triplex Countershaft — Reverse Machine

1639 ............... 75" Triplex Countershaft — Reverse Mochine
64 ........ 1703 ............... Countershaft R.H. Slinger Washer — Reverse Mact: _ 57 32 2 % [z
B BB Ball Bearing Shim 238

e pens B X 3

66 ........ 1584 ............... Side Unit Pivot Bracket R.H. Assembly — Reverss S e
includes 1 — #1447 Side Unit Piver Brockes St=c Sor

O i T e rnis Countershaft R.H. Felt Washer ~ Reverse Machoe . 7273 7823 22

T B W ssiioiins Cotter Pin it e, TRWTE S
69 ........ 1447 .............. Side Unit Pivot Bracket Stop Bar
p, TUSE SR Boll Bearing — Single Felt Seal
N...m Felt et e E7 T3 223
S 995 .ooeeeenon.. Cap Screw caem 2 % ~T4 x 3 Hex. Head
73 ... 762 ................ Set Screw Slug — Brass
b O - N . Set Screw e v 3 38 <24 x 7 16 Cup Point
D e T s Nut L.H. Thread

e B . St e Saion AR o it O
Wi DB i O Sak




a
=
=
E
b
s
a
e
a
=
L]
.
==
-




parts list number 6

KEY PART PART NAME DESCRIPTION
NO. NO.

— 1/4 - 28 x 5/8 Round Heed
2 wiviovs. T inpopemitiipis Ctuteh uard L.H,

S WY G T Tﬂplos Clutch Shaft — Reverse Mochine
udes 1 —3'1759 Chm:h Shaft Bushing
16411 isnnsiennene 75" Trlplu Clutch Shaft — Reverse Machine

lm:ludcs 1 - #1750 Clutch Shaft Bushing
3A OSSO 7 ¢ !l'!.x.

1/2 - 20
/8x31/2

Spr
878 ......coeeeo... Hvdraulic thﬂng Alemite #A-16]2 or Lincoln 5300
1577°S ..cccoserenes. Tractor Side Frame
Hex. Nut /2 -20
Cutter Choio Swinging ldler Honger Bumper
Swinging Idler Hanger — Reverse Machine
lacludes 1 — #1622
=L B
Sv ldlor l-l-pr B ing — Bronze

i 17“ SRS IS Cm Chain — Rowu T L - M O .’% 1/4 x .335 - 63 1/2" Long #514

wssvessmsrecese Caitter Chain — 25" Heavy Duty and 30" Mowers ... 1/4 x .335 - 60 1/2" Long #514
cevessssmssesess Gutter Chain — Plain Triplex Mowers 172 x 1/4 x 335 - 64" Long #514

w
|- SO ;- ; S

H....778
1

Cutter Clutch Sprocket 28T. — Reverse Machine 1,2 P - .335 Roll
Swinging Idler Stud - Reverse Mochine

Washer 11./8x33/64x1/8

L J—— /4

Hex. Nut 72 -20

3 v B s
17 snomeicn TINID wiciipicispiae

Cutter Chain Guard — Reverse Machine
Cutter Chain ldler Rell Assembly
Tdler Roll Stud (Swinging)

émv 14 - 28 x 1/4" Long - Round Head

3.8-24 x 1 3/4 Hex. Head

ap Screw
Cutter Unit Dishne. Link L.H. ~ Reverse Mochine
includes ! ~ #1340B Bushing

23 cvseere 1732 ctvecncssarons
24 ........ 97

L.H. D ink Flot Head Screw — Reverse ... 3:8-24x 1172
Hcehme

172 - 20 x 1 Hex. Head
I.g C Shaft End Sprocket 20T

cavessse IBTY comencerncsne

27 o 1706 e
28 covesers F766-T-versrtesernse
29 ........ 1704 ..

30 e 1690 wncvrecrcicnees
31 e 1210-R oo
32 T e

33 wevvceee TOT ssereesssemmnsans

34 ... S,

PR | cavosvaresessts

b JUIORRY - < —.
[ | - —,
gﬁ........ P {1 7 T ——

40 ........ 1007

1.2 7 -.335 Roll
l'culle Fitting Alemite FA.1641 o Lincols #5010

-ﬂ-v Chein — Reverse
Countershafs Snnekol Foll Washer — Reverse Mach. .1 172 x2 1716 x3/16
Ball Bearin & Single Shield)
.. Countershaft L.H. F-h Washer — Reverse Mochine . 17.32 x 1 3/4 x3/16
Distance Link Hardened Plug
Clutch Fork, Malleabie iron - Reverse Machixe

724-
8] e BB eesinns
42 - m [UR——

44 coacsne 1070-X3 cssonsarms
;5 werenee 1597 counsenssssenins

Hex. Nm 5:16-24
ap 516+24 x 1 172 Hex

Motor Clwm 14R6 & 19?6“02& —— 3.4 x 1/2 x 15/32 - 3l l/l Lon
Clutch Shaft Sprocket 25T. 374 x1/2 x 15/32 (1 3/16 Bore
Groov Pin i2x3 1:4
Cotter Pin 1°15 x 172
Cap Screw 32 -24 x 1 Hex. Head
Cutter Clutch Rod — Reverse Machine
TF.S | 3'3-24x51/8

[ "N 2'8-24 Jom

lmh Slmh Braocket L.H. — Reverse Mochine

Cap Screw 28 -24 x | Hex. Head
e Cap Serew 38 - 24 x 3/4 Hex. Head
8

Tractor Roll Assembly (Rubber) Includes } — =242, 1 - =-13 1
Co’msuﬁ Bracket L.H. = Revarse Machine

i T it Triplex Countershofr — Reverse llsehme
1 RS 75" Triplex Countershaft — Reverse Machine
;e L.H. Di Link Lock Nut — Flex Loc - - 24
48 ... 1691 L.H. Dist Link Wosher — Reverse Machice 13 32 =1 1/2 x3/32
49 e 708 cooeeeeeeeeee Cop Scrow 3:8-24 x 1 Hex. Head

50 e 1702 s

L] QR [ .

52 oo 1707 womrernmeenmne
53 ciceee 1585 cooeneeran

54 ....... 2107 ..ccccovcceeeee. Cap Screw — 3 used on 21585 ...

Countershaft | .H. Shim Wosher — Reverse Mschina . ¥ .32 x 'l 15764 x 1/16
Distance Link Bushing Bronze — Reverse Mochine
L.H. Countershaft Slinger Washer- Reverse Mechine 1 1-32 x 1 47/64 x 1/16
Side Unit Pivot Bracket L.H. Assembly — Reverse Machine

Includes 1 - #1447

v 33 + 24 x 2 1/2 Hex. Head

1764 ............... Not illustrated-between Key No. 27 and 25 == Parss Plare

L.H. Countershaft Gland Washer . eve o8 % 1 28 % VI8

12 x 14 x .335 - 63 1/2" Long #514

‘M" 0

B (T S TN
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parts list number 7
KEY

PART PART NAME DESCRIPTION
: i m';?.'s Tractor Roll Shaft Lock Nut 3/4 - 16 R.H. Thread
2o W35S .. - Tractor Roll Shaft Sprocket (32T) Splined................ 1/2x 1/4 x 335
3 e 2207 v Garlock Seal
i IS .. Tractor Roll Sheft Bearing Guard Ring
5. 11090 ............ Ball Bearing (No Shield) Plain Machine ......ccoo..... 1x2 x 5/8
6o WL Tractor Roll Shaft Guard Ring — Inner Felt Washer 2 11/16 x 3 1/4 x 9/16
T Hardened Thrust Washer . 11/2-21W/16x 1/8

¢ PSR e
B

;| I Wi
17 e 8445

11558 ...
18........ 849-5P............
Wl
2. 1070 ..........
.88 ...

7988 e

. Tractor Roll Bronze Bushing

Tractor Roll Extension Sleeve (Splined)
Tractor Roll Extension Assembly (For 30°) Iron (Splined)
Includes 1 - #1505-§
Hex. Nut
Shim Washer
Shim Washer
Shim Washer
Differential Side Plate
Tractor Roll Assembly (Rubber) Splined
Includes 1 - 3842
1- 21381

3/8-24

17/8x211/16x1/8
17/8 x211/16 x 3/22
17/8 x2 11/16 x 5/32

. Hydraulic Fitting Alemite $A-1641 or Lincoln £5010

Groov-Pin 3/16x11/2
Tractor Roll Shoft 25° and 70 Plain Machine Splined
Tracter Roll Shoft 30" and 75" Plain Machine Splined
Differential Bevel Gear (Splined)
Differential Bevel Pinion
Tractor Roll Assembly (Rubber) Splined
Includes 1 - #842
1-- #1381
Tractor Side Plate L_H., Plain Machine Triplex
Includes 1 -- #1385
1 - #1781-1
1 - #817
Tractor Side Plate L.H. Single Unit
Includes 1 - #1385
1 §1781-1
1 #8817




parts list number 7

KEY PART PART NAME DESCRIPTION
NO.  NO.
21 1577°S vvcennnnns  TrACTOr Side Plate L.H. ~ Reverse Machine
Includes 1 — #1385
1 - #1781-1
1 - #1689

22..... 7978 ............ Tractor Side Plate R.B. Single Unit
Includes 1 - #1385
1 - #1781-1
962-5 .............. Tractor Side Plate R.H. Plain Machine Tripiex
includes 1 - #1385
1 - #1781-1
1576-S .............. Tractor Side Plate R.H. — Reverse Machine
Includes 1 — #1385

1 - #1781-1
1 - #1877
B Ball Bearing Single ~ Reverse Machine No Seal
; 2004-§...........n Tractor Roll Shaft Lock Nut oo eveveceeecee. 374 - 16 Jam Nut
2% ... 16868 ......... Tractor Roll Shaft Sprocket 32T. — Reverse......... 12x174x.335
Machine

27 v 1643-5............. 70° Triplex Tractor Shaft — Reverse Machine Splined

1655-Smssmwenne 79" Triplex Tractor Shaft — Reverse Machine Splined
28..... 849-SP........... Differential Bevel Gear — Splined
P 8B Differential Center Plate — lron

768...cccrrerernre Woodruff Key No. 807 {A) — Heat Treated {Not Shown}
»oee 851..c.cceweenn.  Differential Bevel Pinion Stud
31...... 855...cccccceeee. Cop Screw 3 8- 24 x 2 3/4 Hex. Head
B e B i .. Differenticl Side Plate
T 1378 Washer 178x211/16x1/8

1379 Washer. 178x211/16 x 3/32

1380 Washer 178x211/16 x5/32
M. VDS e Tractor Roll Extension Assembly — (Rubbered Covered) Splined

Includes 1 - #1505-S

3. 1381 Washer 11/2x211/16x1/8
[ TN - SESTURR Tractor Roll Bushing Flanged 112x11/4x113/16
37 v 1505-5 ............ Tractor Roll Extension Sleeve (Splined)
38 e 17811 i Tractor Roll Shaft Guard Ring — Inner Felt Washer 2 11/16x3 174 x9/16
39.. 11090 o Ball Bearing, Plain Machine (No Shield)

2206.............. Ball Bearing — Reverse Machine
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paris list samber §

£EY PART ¢ PART Nau= SEERIT.TT.Ce
,F:.._.. 1&.__._._, As: - Fovarge Wk ve
Tt 1-705 end 1-1569 Brozed)

2189 e Fiondle Bar Assembly 75 — Reverse Mzooe
ml-ns—gblwamua -

2 e 1379-F . Hex. Nut & -2

BWWWC«MVu!Hekan Assemzly

inzivdes ¥ - F703L GroewPis R, P 2 732 "2 2 E
£ 1718 Coster Post Rel Lever — R oot
e 239 . 3 4" Steel Burr

[-pe—— Caxtar Post Release T X£-FW T I & Tcand Head
PN G P FA-1641 or Lincatn F57T ¢
B - ic Fi ite FA- or #

P e 378 . Coster Post ~ Reverse Mockine

1% 767 o Cap Screw £ I5-28 v T T T Hex. Head
!1__1“______“-&::-: e 2%-2«

B = — e 'tes ;A-f' T Lo s

e 3360 eeaeee. Custer P-d B ing Dow.

e TR s B - a0 A ANNOL .
S prsm— Caster Post Bushing Throst Bocher fHardered’ o f 122722221 5
17 - ¥506 . Motor Bass 14R6 Moter & 198

1506-23 ... .. Iﬂor Bnu 23AR6 llehr
1 Joins:

992-1 3
Wi D scinsissin Unn'nul Dﬂvo?oskn L.H. Assem3ily
Includes 1 - #1013, 3 - £991, 1 — 23571

2!_—_"7....-...-_—(:0 Screw 3828211 3Mex. Head
semnsssrssnnene F @it Washer 23T 22315
23 R, . er Post Bushing — Eov.rso Hachine
— FT79-XR Caster Fork Assembly — =t T - @ITES
1729 ...ueee.. Caster Post — Reverse

B e TP cinsinne S0l Boom:g {Shield on One Sido)

26 coeeee 966 covcomenoen. Fult Washer ... I28x2=3 1s
wssriee I eoarreeenn. Caster Post — Plain Moachine

28 -7 1071 merseneer Caster Wheel Ball Bearing

29 oo 716 .neneeeeeneee. Caster Post Groov-Pin No, 5 B NS 2 |

V.88 Cosset P Bushing — Plain Mochine )

31 crveree 777 crerevemrmrenen HeExe Nut 1F2.28

B i TB iiiccncs Nonlaly T 1/B=33/84 x 18

32A .. 831X ...........Caster Wheel § 578 Wide :
33 ceorree 979X crcveoreeneeee Caster Fork Assembly ~ Plain Mochine Includes § ~ fm Caster Post |
34 creee 778 acreecereree Wosher L" 3384 x 3/8 3
B s IS | e ™ :
36 oo crereereeeenene Cap Serew 378 24 x T Hex. Head i
B s, WD consmmminsi

Moter Chain Guard Brocket — All Models Except 70° Reverse
33-1 ...ccceenes Motor Chain Guord Bracket — 'Rm-o Only

B i ~ 1788 wcccoonen.c. Motor Adjusting Brocket Lock Nut seveeveeeeeene . 1/2 20 Flex Lok N
39 e 767 uccecrercecnne.e Cop Screw 5/16 - 24 x 1 1/2 Hex. Head
Y Sy ererasesassmenees HOXs Nut 5716 -
41 ........ 1056 Bolt 1/2-20x11/4
41A .. 1402 ....cecee.. Motor Base Brackst .
41B.._.. 708-1 Bolt 3/8 - 16 x1
B i T oo Ll Yt 3/8 -
" Weshey 34 E e

42 ZZZD 0011 LI Universal Drive Bracke? (For High Cut 1 174% oF Highet)
B iy U:l‘;on-l Drive Bracket {For Low Cut up to 1 1/4%

T age——— 3/4 x 11/32 x 1/16
46 ..veeeee 1350-2 Mechine Screw

e 10 = 32 x 3/16 Round Head
47 cevries 1879 .evcvcecsnnnne Hydroulic Fitting Alemite #A-1641 or Lineoln 'SU‘
48 ........ 768 ............ Woodruff Key No. 807 (A) Heat Treated
49 ... 786 ... CroowPin 3/16x 11/

2
50 e 1228 e Cunhulwﬁ Center Sprocket 20T, .wwumwmmmmnmn: 172 % 'I/‘ x 4335 ( 1.3/16 Bore)
51 wwmoose 7“-1 [ 5/16

~18 x | Hex. Head
52 eae T :’& T ———— EASEY . HRY
~scsssse FER——— i
567 966 oo Folt Washer s s o4 13/8x1x3/1
W i B ciniiisiccis: WNINNIN K.y No. 606 (9) l-hm Treated -
58 e 1012 ... Universal Drive ocht procke? Shoft R.H. Assembly +

Includes 1 — #101 23 = §9011 o 9930)
991 grm— '|/2I Steel Ballc (Universal JG’M' ) Laan
B0 —— B Rt £ m‘g’.‘ o s e /‘st /6% 335 (3/4 Bore)

0 i TS . gnhu:u: Choin L e e /2 x 1/4 x .335 #514 ¢
e Uniiversal on us n ex Mower

80 .. 1878 ..eeee... Hydraulic ?tﬂngzil.-l 612 or Lln::ln #5301

61 . 1244-X .......... Caster Wheel Assembly — 6 Rdblnr Face &

8 i Caster Wheel Ball Bearing § {inner) 340D, 505 .5'5 2. 23 €Leng
—eeeeeee Caster Wheel Ball Bearing

54 831X Caster Wheel § & # s

65 e 975-X Caster Wheel Spindie o

Tle~3
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parts list number 9
KEY PART PART NAME DESCRIPTION

Control Bell Crank Bracker

ex Nut 174-28
Hex Nut 174-28
Screw. 1/4-28 x 5/8 Round Head
nzz setnasenssenees GOVEMOr Arm (B. & S. 220246)
1409 Screw. 17/4-28 x 5.8 Round Head

- R .
315 — gmtm Nut (B & S. 230149)
21 vemor Ro(l (B. & S. 230419)

Crank

5.16-24 x 1 3/4 Hex Heod
Washer. 374-11°32 x 1/16

Cap Serew. 5.°16-18 x 1 1."2 Hex Houd
Motor Base, 81351 Motor

578-1
16 - l“—l......... weweses DoWel

LR - - J— nslnt Sllk - Use under head of Dowel 836-1 on
ot lustrated)
18 e T e sulky b ik o 5 fid
W s 3411732 x 1716
S 7 Hex Nut 5716-24
. BRGE 21“ sesremsenenense Handle Bar Assembly 70" - Reverse Mochine
2189 .............. Handle Bar Assembly 75° - Reverse Machine
1 Hex Nt 17420
Caster Post Rel Pin A bly - Includes 1-£703L
Caster Post Rel Lever - R Machi
1/4" Steel Burr
Caster Pos: R.l.ou Spring - Reverse Machine ’
Caster Post R Lmrsﬂ-- 1:4-20 x 1 34 Round Head

recermre Caster Post Bu:

: T Hydeaulic Fiting ﬂ-m #A-1641 or Lincoln #5010
1716 7 Caster

11/32 x 34 x 116
3-8-16 x 1 3/4 Hex. Head

38
3 8-16 x 1 Hex. Head

138x1x3:16
(Universal Joint)
s U-lv--‘ Drive Socket L.H. Assembly includes 1-=7013,

Unlvcw- ‘-mz‘ 1'2x1°4x.335x221/2
Universal M Sprocket 177 1°2 x 1:4 x .335 (3/4 Bore)
Felt Washer 2x11/2x3/16
109 e T  Bearing (Shield on One Side)
s 10-32 x 3/16 Round Head
u * 1 & > o C-“'
ERNECS, Hydmull: Flning
Qil Filler Pipe

46 ..vuvee 2250 ....ueecove.ee.. Oil Minder Assembly with 19DR6 Engine — Blue Tip {Not Shown}
5 S Dclulpliudcr Assembly with 23AR6 Engine — Red Tip (Shown)

[ g 5716-24 x 1 1/2 Hex. Head
B T i Bt Vit 5/16-24
49 .....2245 .............. Platform for 19DR6 Engin.
g Pl¢ for 23AR6 En
50 ... 7243 Jam 3/8-24
W T it Un-m-ul Bracket Base
52 Washer - Steel 11732 x 3/4 x 1/16
Cap Screw. 5/ 16-2‘ x 1 1/4 Hex. Head
Hex. Nut
55 Cap Screw............... 5/ 16-24 x 1 1/2 Hex. Head
Ui i Bracket Hinge Pin - Bronze
57 846 ................ Felt Washer . 2x11/2x3/16
58 .. 776 aeceeireeee.. Woodwff Key No. 6“ (9) Heat
59 ....... 1072 ............... Universcl Drive Socket and &nd&e’l Shaft R.H. Assembly
Includes ]-ﬂo‘!. ml, 1-#992-1
77 o St..l I {(Universal Joint)
Ball Retainer Cup {Uni I Joint) 1 15716 1.D.
Tie Bolt
Washer - Steel 11/32 x 374 x 1/16
S i Jam Nut 3/8-24
65 ...c... 1109 .............. Ball Bearing (Shield on One Side)
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parts list number 10

KEY  PART PART NAME DESCRIPTION
NO.  NO.

T e 711 cesessensmesese Clutch Control Hand Lever Fulcrum Stud
2 et 711 sesasameee Cluteh Control Hand Lever Fulcrum Stud
32149 . 1/4" Steel Burr #991
2 2136 - o Speed Control Handle Rivet
% .. Cap Screw 5/16 - 24 x 1 3/4 Hex, Head
6 rovesse 1345-2 wuecsimene Speed Control Hand Lever

eeee 1892 oo.e...... Cotter Pin s 1/16 x 172
8 consee HOEB cceecasees Sr.‘ Contral Rod for 14RS Moter

utter Clutch Contrel Lever
Braks Lever Handle — Reverse Machine
3/32x 1/2

Cotter Pin
Clutch Rod Guide and Elevating Lever Bracket — Reverse Machine
Clutch Contral Hand Levar Fulerum Stud
Front Cutting Unit Elevating Lever — Reverse lhzhln;ﬂz S
x

PR

Cotter Pin
]Z ——— ] | ghssimS I{;ﬂn Eolv-r _b‘iﬂ"&';’-.':"" 3/8 - 24 x 5/8 Ovel Heud
19 v 13691 ceunsecerse Machine Screw 174 - 20 x 1 3/4 Round Head
1 o Clutch Control Hand Lever Fulcrum Stud

1626 ........o. Clutch Control Rod Ends

T24-J cvvvsromreees Jam Nut 3/8 - 24 Hex.
23 oo 1645 ..ccoeeeee. Cap Scraw 3/8 - 24 x 3 1/2 Hex. Head
2% . 1819 ............. Tractor Clutch Control Mounting Bracket
28 " IBT woeerem Coil Spring (60F) 5/8 x7/8
PY U T ——— T L 25/64 x 13/16 x 1/16
T e TERA cerimesnse JE- MR 3/8 - 24 Hex.
28 ....... 1628 .coeeuccecene.. Cap Screw 5716 -24 x 1 3/4 Hex, Head

B e T iiigicoiins: T T <
30 e 1715 worvremsecenee Lifting Lever Ball
-.. Handle Bar Assembly
.. Handle Bar Assembly

3/8 - 24 x 3/4 Hex, Head

5/16 - 24 x 1 1/2 Hex. Head

0. I ~ Cop Scraw
33 . 948 ....—.neceene Handle Bar Clamo
35 . 948 ..o ewn Handle Bar Elovating Cutter Saddle

3B . T8 Screw 10 - 32 x 1 Fillister Head
37 o IS o Side Unit L ifting Lever Ball
38 o 1626 -.coemewere Clutch Control Rod Ends

3/8 - 24 x 3/4 Hex. Head
3/8 - 24 Hex.

L e

- — e

Cap Screw
SSJ: Unit Lifting Lever

5/16 - 24 x 7/16 Cup Point

7 s Handle Bar Elevating Cutter Saddle

s Handle Bar Assembly 70" Reverse With 1-705 and 1-1569 Brazod;
7189 v Handle Bar Assembly 75° Reverse (With 1-705 and 1-1569 Brozed
. 1761 ooemeee Eront Cutting Unit Elevating Rod

T s Cap Tbuw 5/16 - 24 x 1 1/2 Hex. Head
1] Screw 10 - 32 x 1 Fillister Head
53 v 948 ....ocveseromee Handle Bar Clamp
B s T cininisnes: CHINE PR 3/32x 1/2
1628 wonirssercsiens Cop Screw 5/16 - 24 x 1 3/4 Hex. Head
04 Hexs Nut 174 - 20 Tensilock
773 . Handle Bar Stud for Side Unit Lifting Lever
mmeemeneee Tractor Clutch Rod
N [ J—— 3/8 - 24 x 1 Hex, Head
&0 729 s SPrinG seesensasesase 9/16 x 3/8
Side Unit L ifting Lever Mounting Bracket
Side Unit Lifting Lever
Screw 1/4 - 28 x 5/8 Round Head
Hex. Nut 1/4 - 28
Tool Box
Cap Scre 5/16 - 24 x 1 3/4 Hex. Head

W
Side Unit Lifting Chain Assembly includes 1 ~ £1892, 1 -—fléﬂ
478~ 34 x 1 3/4 Hex. Head

14 cermme Cap ScrOW
88 = $063 TooT Side Unit Carrying Hook Pivet Clamp
7Y eoe 72423 worereeence Jum NuUt 3/8 -~ 24 Hex.

Wi S o bbb

-







parts list number 11

KEY  PART PART NAME DESCRIPTION
NO. NO.

.. Cap Screw 1/4 -20x2 1/2
Cop Screw 1/4-20x2

Bolt 5/16 - 24 x 2 3/4 Hex. Head
e TH e .. Hex. Nut .. 5/16 -24

.. Mwalnthd

Motor Chain Guard Spacer

«. Moter Chain Guord Spacer

. Motor Chain Guard — 707 Outer
.. Motor Chain Guard — 75" Outer

.. Hex. Nut 1/4-20
Handle Bar 25" Assembly with Feet #704 and #705 Brazed
Handle Bar 30¢ Assembly with #704 and #705 Brazed
g ... 787 Spring 5/8x7/8 (60ﬂ
Wi | Motar Chuin Guard Bracket
| PamRe Motor Chain Guard Bracket ~ 70" Reverse Only
o P s Motor Sprocket 20T, Offset-14R6 Motor ..occvccsseceeses 374 P. — 17 Bore

e 374 x 1/2 x 15/32 1" Bore
. 3/8 x 1/2 x 15/32 1°® Bore

... Cap Screw 3/8 - 24 x 1 Hex. Head

.. Hex. Nut 3/8-24 -

... Cap Screw 3/8 - 24 x 3/4 Hex. Heod

.. Tractor Roll Assembly (Rubber) Includes 1 - #842, 1 - #1381

... Motor Sprocket 17T. 8R6 arid BBRS Motor ..cceveevereee 5/8 - 3/8 x .400 (.750 Bore)
.. Motor Sprocket 20T. 14R6 Motor .cesersecsanns " 3/4-1/2x15/32-1" Bore

Motor Spracket 20T. 8R6 and BBR6 Motor...cwvcererceenes 578 - 3/8 x 400 (3/4" Bore)

Motor Sprocket 24 T 3/4 - 12 x 15/32 - 1» Bore

Screened Blower Intake Stack for 81351 Motor

| - 1838 ................ Starter Pulley — 8R6 and 6R6 Motor

18 ... 1839.1 ... Starter Pulley Hex. Extension R.H. Thread

19...... 1046 ... 1" Conduit Lock Nut (Exhaust Pipe Lock}
20...... . 1499 vveereeeeee 1™ Sitreet Elbow 45°
2. . 1350-1 ... Set Screw 1/4 - 28 x 1/4 Cup Point
22 . ... 1607 ..—...... Speed Control Rod Adjusting Collar
.- 0. . . Speed Control Bell Crank — Governor
o s SECRee ... Shoulder Bushing for Bell Crank (B & $ £23849)
y T - e = Spoed Control Rod 30" Long for 14R6 Motor

. Speed Control Red to Governor — 14R6 Motors

26 ... 1818 . . __.. Speed Coniral Rod to Bell Crank
Speed Control Red to Bell Cronk for 257 and 70° Mowers
. e Y . SO
N - =S R N R Y T
5. .. !&‘smeMm’-Ru
30 .. _ 1885 . Spesd Control Seil Gronk — Hondle Sar
3. 158 Watwr Gaains — 14R6& SRS Motar — . .- o 374 P. 360 - 51 P. 38 1/4 * Long
ABRT . Mt Tham 23R6 2523 .. o e s 374 PL 260 - 54 P. 40 1/2" Long
n-_. - . Mctor Srocket ey — 14R5, 1R85 zﬁmé\m - 1’4 -1/4.x3/4
377% ... wotos Sorockes Kew — SRS ond NFRS Motors - . ... 3716 -3/16 x 13/16
2. WSS L . 818 -2 x 7/16 Cup Dol
s FEGRG. TR SaSu'e-.__..__---.._ e o s s S aeis vioe SAD ~ 2R % VG Chp Naleh
I3 I L SBiower kotoke Swock - 1&5:&‘@6%;
205 ... ... Slower fnscke Sroce for 538
B . Seorter Polley — 14335, 19325 ond T3R8 Movoes Not Used With New
IF 15894 . . Secxier Pulley Hex. Sxtension — 14%8, 196 cad 23R6 Motors ifrlt Mﬁwr Base
oA e Storter Pulley Hex Extension — JPARS Only fpsombly (Ses )
BB .. 3T Street Elbow
D BB DTN e e 380 Pl Plug




YA

.

25" & 30" - single unit with reverse




parts list number 12

3 KEY PART PART NAME DESCRIPTION
$ NO.  NO.
¥ s 1583 oesrnee Tractor Chain Guard - Single Unit - Re verse Machine
2 e UITS .. Trmctor Sidde Plate with Sway Comtral - Reverse Mockies
i B i isvia Cutter Chain Guard - Single Unit - Reverse Machine
4 ..... . 892 ........... Cap Screw % - 24 x 1% Hex. Head

5 1576S............ Tracter Side Plate with Sway Control - Reverse Machine

6...... 1591 ............... Cutter Chain Guard Single Unit — Reverse Machine

Y 78 Washer- 1 1/8x33/64 x 1/8
8.....2146 ............ Cutter Chain Idler Stud 30° Reverse

9 e 1059 ..cocvecnee.. Cutter Chain Idler Roll Assembly

Parts Not lllustrated

1970 isiesto T Coniro! Ass-ubly Kit - 70" Reverse
Control Assembly Kit - 75' Rmrso
. #514 Chain in i e RIS .~ ?‘ SéSSRo“

#515 Chain in 50 Foot Spools .. MECRNCRE. C Roli
5 B& 23AR6 Motor P

S mwau iir

Blade
"~ Side Plate - RH. {Close Cut)
- S5
vers rive
Universol Tenston Spr
versaf s
el ension Spring

" Screw Driver (Reed & Prince Recessed Head)
... Side Dd%ec'o

t
+ S ... Height Micrometer Mlusﬁng Assembly
2219 7777 25 Cutting Reel Assembly
22 - 30" Cutting Reel Assembly
. Green Paint «Can
... Grass Box for Si ums
.. Grass Box Cup Shoe
Grass Box Carrier Bracket - Inside
.. Grass Box Carrier Bracket - Qutside

S
Yoo

.. Grass Box Deflector
2277 ... .. B &S Motor 19DR6
el ... Motor Chain #60 x 33"

224]-1................ Motor Chain #60 x 33'/"' used with 25T Motor Sprodm
2248 .................. Motor Chain #60 x 34%" used with 23AR6 Moto!

2284 ... 25 7 Blade Reel Assemb

285 ... 30" 7 Blade Reel Assembly




